== IE 1 KK IB

JIN—Y1) R
PARTS LIST

BBWP-8BL
BBWP-8BL-BTFL

"‘E\k" SEIKO SEWING MACHINE CO., LTD.



IN—YYZRTHAIZELT

1. MEETHET ERE. ISHETRLTEYET.

2. COXRIF201MEIADTF—RIZEDODWTERSHhI=LDTY,
3. BRIEFELGLIZEALTEINLIEENHYET,

B X

pages
FLRBIIR 0 e i, 2
FHARGIR 0000 e 3. 4
GHE-KFRR = ceeeeeerereseeemrsesss e 5 6
IR = s AR AL 78
SRz B{% T st 4 « . w0 4w mi s w e nimmie'e 9,10
THEABI(ER 0000 e 1. 43
R SRS 00 e 13, 14
ATEE FIT e 15, 16
PEUTHRBI(RE 00 e 17, 18
FZEUBRE 00 e 21, 22
FEEERI{R 0 e 23, 24
WZ FITRIER 0 e 25, 26
FAEBH{FR 0 e 27,28
LB BHBAERE 0000 e 27, 28
%aﬂ%@ﬁg ....................................................... 29{30
FGHRTREEER 0000 e 31, 32
7,(v7,{\yggg%(_8'r) ....................................................... 33, 34
BEAA YT BER(FL)  cvvererrere e 35, 36
qiﬁ;{\,f\y:)':@%(_a'r) ....................................................... 35, 36
TEERAR 0 e 37,38
JAZ FHOFAT—BBRR(-FL)  ereeeeeeeressreesseressissunnennnnesennns 37.38
AR A—TIL s LT LU P PP L PP PP TTTLCTITRRIELEE 39, 40
FRBEBIR 1 e 41, 42

(FEEBIER 2 e e 43,



Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a line‘:] .
2. This book was prepared based on information available in March. 2011.
3. Parts are subject to change in design without prior notice.

INDEX

pages
Machine body =~ e e 1.2
Upper shaft mechanism = seereeeermtmmm i e 3 4
Needle bar and thread take—up mechanism = sreerrreommreinniien. 5.6
[nner presser -Foot meChaﬂism ............................................................ 7' 8
Outer presser foot mechanism ~ «=+=sseeeeees L 9 10
Lowet shaft mechalliiPPT --ooecovnseesassansosanasasesssssase R < e 11 12
Throat plate and throat plate bage ««++e=strserrermimmimmi 13, 14
Hook 8addle and hook = ertessseersecnasnioasnncaaseranannas R EERTRETRPPPRCY 15, 16
Feed shaft MechaniSm =~ eeeeeresrssasaraeeeaniiiteaisaaatearsateiranaaneanees 17, 18
Feed adjustment mechanism  «rererereessessommmmi s ie e 19, 20
Upper feed mechanism — sssesessssssmesstiii et 21, 22
Feed reverse mechaniSm = s-v=seeteesttosttreoniareotensansnssnnsssssnrsnnsnsansnssans 23, 24
Presser foot lifter mechanism  s=r=essstestsemtaraitisteartaeietiiteirinssarersannanns 25, 26
Bobbin winder mechanism = serersessereereraiiii s s 27, 28
Tension release MEChaNiSmM  =ersrterersresatiatiieiiieieasiitaansiineinsaanaataatesses 27. 28
Thread tension = srressesssecssesessiecsiinianaens ISR, . . . . R iciets 29, 30
Lubrication eeees Y, TR .. TR, ... SECICEE | . USRS 81, 32
Quick reverse mechanism (FBT) wrerrerremrrrrantmrmtin e 33, 34
Knee switch mechanism (—FL)  wvrerererrmrmen st 35, 36
Manual switch mechanism (—BT) =rerereemrereasmunmrer e 35, 36
Air pressure mechaniSm —  srerrersssssseeessei 37, 38
Presser foot actuator mechanism (=FL)  soerrrrermermeenm e 37, 38
Connect Mg cables = sossserrmmrsrmrmrsnassssnssssssnnsanassaseressses il 39, 40
Accessories 1 seeseressssscaseiiesiesasesissssessassesseiasastsnseisieas 41, 42

ACCESSOMES 2 eesraseraseciiecsesesesssesssesseesasescensieiiinieiaes 43, 44



F {KBH{%/Machine body




F {KE§{% /Machine body

NO.| HMEES E|mwe LRES DESCRIPTION
il
m m
PARTSNO. | © | ® |QTY
1 (60384 * | % 1 | REAZ 2% SUPPORT BAR
2 |60227-01 * | % 1 | kiR TOP COVER
3 |60227-02 * | % 1 |CDEAYILARIL DIAL BUSHING, CD
4 |B150607 o 1 | EiRT Lz RUBBER CAP, 32.8
5 |60229 * |k 1 | RK#FEH/A— COVER, :T/TAKE-UP LEVER
6 60204 * | * 1 | XK#FEH/A—LE BOLT. SOCKET M4X0.7 L=6
1 |31207 * | * 1 | RFEAN—1E Ty v— WASHER, PLAIN M4
8 |60228 * | % 1 | EdRr—kiwiy SHEET PACKING
9 |30066 * | * 7 | EiRik BOLT, SOCKET M5X0.8 L=12
10 |27172 * | % | 5 |7U% SET SCREW, SOCKET (CP) M6X1.0 L=8
13 |60002 * | * 1 |ER FACE PLATE
14 |B159150 o 1 |ERT L RUBBER CAP, 20.5
16 |60004 * | % 1 |EdRcdES OIL WICK, 130
17 |60003 * |k 1 |ER SvF PACKING,; F-PLATE
18 (27177 * | * 2 |E#iE BOLT, SOCKET M5X0.8 L=16
19 |B117936 * [ = | 3 |$tERTLEE RUBBER CAP, 9.4
20 20218 * | * 1 |4 RUBBER CAP
21 |20161 S - 1 hZE OIL WINDOW
22 |8040 - = 2 |a—Fh/—ik SCREW 9/64X40 L=8
23 |30025 -| = | 2 |a—FhAR—tTvirv— WASHER, PLAIN L3.5
25 |BS20345 * | % 1 |FEYUSRERLE RUBBER CAP
26 |B159150 * | * 1 |a—Fyed Ltz RUBBER CAP, 20.5
27 |B142743 * | - 1 |FLI YA —Riz RUBBER CAP, 27.5
28 |B159928 " 1 | ZEYRE U —RyUE RUBBER CAP, 14
29 |B142374 * | x| 2 [ARAyHL/A—#Tvia BUSH, DRY ; L=20
30 |B140063 * | * 1 |1\wHLN—A b yri— PIN, DOWEL
32 |B153132 * | % 1 |\vysL A=Ay s—Fa—7 NYLON TUBE, L=13.5
33 |B140063 * | * 1 (7 wsLR—RTY4 Akwsi—  |PIN, DOWEL
34 |B104821 * | * 1 |2 \ysL—EhT L RUBBER CAP, 10.5
35 |30046 x| * 1 |7—R&EILL SCREW. TRUSS M4X0:7 L=4
36 31207 ¥ | * 1 |[7T—AREHILETY— WASHER, PLAIN M4
37 |12132 * | * 1 |ZELR BED SLIDE
38 |6031-01 * | = | 1 |ZELHRIESHRC SCREW 11/64X40 L=9.0
42 |60358 * | % | 1 [RyFEiR UPPER COVER ASSY, BED
43 |60359 * | * 1 [RyFLEiR/ vty SHEET PACKING, BED
44 |30075 * | * | 10 [RukEiRitk BOLT, SOCKET M4X0.7 L=8
45 (B105113 * | % 1 [RNuF§imee SCREW 12.70X28 L=5
46 |B105215 * | x| 2 |NwF#Sdie AvE PACKING
47 160357 * | x 1 | R/ AT PIPE
48 |60371 x| x| 1 |[ZBRARE=Z—N(T TUBE, 120
49 (60364 x| * | 1 |[RuFhig OIL CAP, BED
50 |B140518 ¥ | x| 1 [RyuFhEoHERE SCREW 7.94X28 L=10
51 |B081007 * | *x 1 | Rz o8R0 Y O RING, P7
63 |B159150 * | x| 1 |h&FEHS—TLE RUBBER CAP
64 160360 * | % 1 |Fs—2 OIL GAUGE
65 [37229 x| x| 2 |5ug SET SCREW, SOCKET M4X0.7 L=5
66 |61531 * | x| 1 [RKEXZEER) SUPPORT BAR (LONG)
67 |61533 * | * 1 |PRfEHAA—R INTERMEDIATE CASE COVER
68 |30046 * | * 4 |PREED/ A A—HRIE SCREW, TRUSS M4X0.7 L=4




F#HES{% /Upper shaft mechanism

i




L+ ER{% /Upper shaft mechanism

NO.| HEES E e e DESCRIPTION
2| 2

| PARTSNO. | | ? |aQTY
1 [60007 * | * 1 | Lk UPPER SHAFT
2 |60015 * | % 1 |95 9F—avhi CRANK MOTION CAM
3 |11031 * | % 1 | E8R7PYAS(ED BEARING, UPPER SHAFT
4 18607 * | * 1 (950D LakA) SCREW 9/32X28 L=16
5 27172 x| * 1 |9529hL1EB) SET SCREW, SOCKET (CP) M6X1.0 L=8
6 30066 ¥ | x| 2 |90EESTOFRL BELT, SOCKET M5X0.8 L=12
7 135999 x| * 1 |90ES5 91k SET SCREW, SOCKET (CP) M6X1.0 L=6
8 |60011 x| * 1 |54 — BALANCER
9 |28027 * | * 1 |/1\S5H—1k SET SCREW, SOCKET (CP) M8X1.25 L=12
10 |60009 *x | * 1 | LE#BRAS— () BR-COLLAR, M U-SHAFT
11 27172 ¥ | * 2 | L#BRAZ—()1E SET SCREW, SOCKET (CP) M6X1.0 L=8
12 |60010 o 1 | EER7YL S () BEARING
13 60223 * | % 1 |R&EHS— COLLAR, BOBBIN WINDER
14 |35999 x| x| 2 |RESHS—IE SET SCREW, SOCKET (CP) M6X1.0 L=6
15 60224 * | % 1 | ERLET—1 ($80) UPPER BELT PULLEY ASSY
16 60225 * | * 1 | ERILET—1)—1E(A) SET SCREW, SOCKET (CP) M6X1.0 L=12
17 |28043 * | * 1 | ERIET—1)—1E(B) SET SCREW, SOCKET (CP) M6X1.0 L=10
18 [60008 * | * 1 | EEBRAS—(1£) BR-COLLAR, B :U-SHAFT
19 (60013 * | * 1 |LEEBRAS—(#) 1L RETAINING RING, EXTERNAL C20
20 (27172 * | x| 2 | E#BRAS—(#)IE SET SCREW, SOCKET (CP) M6X1.0 L=8
21 |60014 * | % 1 | EERT7YLS () BEARING
22 161503 * | % 1 |24SUTR)LE TIMING BELT
23 |50404 * | * 1 |F—Y—1k(A) SET SCREW, SOCKET (CP) 15/64X28 L=19
24 |50405 * | ok 1 |F—1)—1k(B) SET SCREW, SOCKET (CP) 15/64X28 L=19
25 161529 * | * 1 |F—Y— PULLEY COMPLETE
26 |37031 * | % 1 |7—y—#L4al SCREW, FLAT M6X1.0 L=16
27 |37028 * | * 1 |F—)—BLalE: WASHER
28 |61504 * | * 1 | PAF5— IDLER
29 161507 o 1 |PAFZ—%E IDLER FLANGE
30 [61505 x| *x | 1 |[ZAFS—if IDLER SHAFT
31 [11426 * | * 2 | 7TAFS—#hitbsHig RETAINING RING
32 |27171 * | * 2 |7AFS—x&1E SET SCREW M5X0.8 L=10
33 |61506 x| * | 1 |PAFS—A%H IDLER ADJUSTING SCREW
34 27172 * | * 1 | 7AFS—REEsHiE SET SCREW, SOCKET M6X1.0 L=8
35 [61534 * | * 1 |3y INDICATOR RING
36 |27172 * | * 1 |3y ik SET SCREW, SOCKET M6X1.0 L=8
37 |37061 * | % 2 |PARS—Tyiv— WASHER
38 (37158 * | * 1 |[FT—Dwrp— WASHER




#H#5 - KFEBI{% /Needle bar and thread take—up mechanism

41




&4 - XFLEEH{R /Needle bar and thread take—up mechanism

NO.| mamEs il NP4 DESCRIPTION
2§
m m
| PARTSNO. | ® | ® |QTY
2 |60028-01 * | * 1 |#ELE NEEDLE BAR BRACKET
i ggg;g—gg * | * 1 E&?Ei‘_é‘ﬁm NEEDLE BAR BRACKET SHAFT
. * | * 1 AT L RUBBER SHEET
5 [60030 * | % 2 |#ELXEHRHEY PIN
6 |60044 * | * 1 ﬁfr%#ﬂ%%ml/—w GUIDE RAIL, N/B-CLAMP
g géé;g N * | * 2 gg?ﬂ%%mb—wm SCREW M3X05 L=6
= * | * 1 1% NEEDLE BAR
1? 5332;553 * | * 1 gé;@g SET SCREW 1/8X40 L=4.5
* | * 1 1% NEEDLE BAR CLAMP
12 |37134 * | * 1 |[#HER&ERL SCREW M4X0.7 L=10
13 |60042 * | * 1 |EHEaEAE SLIDE BLOCK, N/B-CLAMP
}g ggggg * | * 1 ggiﬁt:—mwj OIL TUBE, 110
* | % 1 |2 A :
16 |60031 £ x| 1 %Jr#%j:igf%&.// gé&)\pqngg 70
17 |30046 x| * 1 |$HEEXERRTIE SCREW, TRUSS M4X0.7 L=4
18 |61508 * | * 1| R GE) . THREAD TAKE-UP LEVER COMPLETE
19 |37046 * | % 1 fﬂﬁ?l)yq(zh) BEARING, S ; T-TAKE-UP
20 [37047 * | * 1 fﬁm?})‘/) (X) BEARING, L ; T-TAKE-UP
21 [37051 * [k 2 | RETviv— WASHER, THREAD TAKE-UP
22 |60019 * | % 1 Eﬁi@ . THREAD TAKE-UP SUPPORT
gi §?‘§§§, * | % : ;ﬁ%lgt‘f . SUPPORT SCREW M4X0.7 ; T/TAKE-UP
¥ | ok I 2zl +y NUT M4
25 |37053 x| * 2 |RBXA=—FARTYLY NEEDLE BEARING
33 ggggg ¥ | ? ﬁgfzugb SUPPORT RING, ; T/TAKE-UP
* | * Edejer My CRANK, 90
28 |60023 * | % 1 $+1$0§>7($ﬂ) X NEEDLE BAR CRANK ROD ASSY
gg gggﬁ * | * ? iﬂﬁébpyb/wuw BEARING
* | % 4 ol PIN, ; T/TAKE-UP
31 [60116 x| * 1 fﬂtulzll:fmti SET SCREW, SOCKET (CP) M5X0.8 L=8
32 |e60018 R 1 aeﬁtuyﬁn, BUSHING, ; T/TAKE-UP PIN
33 [60116 * | % 1 |KEEAZ)LIE SET SCREW: SOCKET (CP) M5X0.8 L=8
34 (60043 * | * 1 |&HEL B A% ILED BUSHING
35 160081 * | x| 1 (#HELSEARIL(E) BUSHING, F
:33$ 683{;:?:20 * | * | 2 ggiﬁgguv— RING, THRUST
x| * | 2 |2 Ly S5— COLLAR
38 27177 * | * 2 |HELEEHDS—FHRLC BOLT, SOCKET M5X0.8 L=16
39 90625 * | x| 2 |#HELREIT—FHRL Ty v— |[WASHER, SPRING 2-5
40 |N0124 * | 1 |#tDP X 17 #24 NEEDLE, DPX17 (#24)
41 |61508C * [ % 1 | XFELEVE THREAD TAKE-UP LEVER SET
42 |31110-A * [ % 1 (&HEELE BOLT, SOCKET M3X0.5 L=10
44 160634 * |k 1 |#HaEEyYiks NEEDLE CLAMP BRAKE PIN
46 (61024 £ | % 1 |#HEE NEEDLE CLAMP




13 % B8 4% /Inner presser foot mechanism




i % B41% /Inner presser foot mechanism

NO.| B ES T lges LLES DESCRIPTION
S 9
jun] m
PARTSNO.| | ¢ |QTY
1 60081 [ |1 [fEEARIL (B) BUSHING, F
2 160082 * |k 1 AL (18) BUSHING, B
3 60106 * | ok | 2 |[HEEHS— COLLAR, UD ADJUST-SHAFT
4 118028 * | x| 2 ([HEEHS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
5 |60078 * | x| 1 |HEEBRRLY SPONGE
6 |60080C * | o | 1 (HEEE(GHE) SHAFT ASSY
7 |60080 o 1 |4E# SHAFT
8 [31092 * | % 1 |EEEal BOLT, SOCKET M4X0.7 L=12
9 |B104450 * | % 1 [#E8hT L1 RUBBER CAP, 8
10 |60057 * | % 1 |H#EEE CONNECTING PIN
11 160528 * | % 1 |4&EhmRS OIL WICK, 235
12 160068 * | * 1 [(Fa—THAFA) TUBE GUIDE
13 |60064 * | * 1 |Fa—THAFIE BOLT, SOCKET M3X05 L=5
14 160066 e - 1 |E LEATHER
15 18349 * | * 1 |1t BOLT, SOCKET M3X0.5 L=6
16 |60483 * | % 1 [RBATYv— WASHER, SQUARE 10X12X1
17 |60065 * | * 1 |=E-oXERE CONNECTION
18 |60059 o 1 |Exbm STOPPER CLAW
19 |60060 * | * 1 |[#ZEEIR PRESSER CONNECTION PLATE
20 |60056 x| * 1 (A EESS PRESSER BAR CONNECTION
21 |60059 * | % 1 |[Eviem STOPPER CLAW
22 160064 * | % 1 [Ex Tk BOLT, SOCKET M3X0.5 L=5
23 |60056 x| % 1 |z EES PRESSER BAR CONNECTION
24 (60059 * | * 2 |EviEm STOPPER CLAW
25 |60064 * | * 1 |Eib Tt BOLT, SOCKET M3X0.5 L=5
26 |60057 * | % | 3 |[$EAEEBES CONNECTING PIN
27 |60058 * | * | 3 |[WMABEELEEHES OIL WICK, 50
28 |60094 * | * 1 |t ——nAaT OIL TUBE, 75
29 |BS51277 o 2 |##oTILE FELT
30 |BS51803 * | * 1 |##7TLh FELT
31 |60079 * | * 1 |E&hT L8 (R RUBBER CAP
32 160086 * | x| 1 |HE#EE S OIL WICK, 80
33 |60096 * | % 1 |fdh it B FE#HRE OIL WICK, 20
34 |60063 * | * 1 |IRhiLBEE SHAFT, SLIDE BLOCK
35 61021 o 1 |hIRZE INNER PRESSER BAR
36 |60062 o 1 |IRhitBE GUIDE SLIDE BLOCK
37 |8145-03 * | * 2 |iRhib B EIEOER RETAINING RING, EXTERNAL 4
38 |60061 * | * 1 |iRhibiR STEADY PLATE
39 |37136 * | x| 2 |[fRhibiRiE SCREW M5X0.8 L=10
40 [19411-S * | % 1 |thifzx INNER PRESSER FOOT
41 |17104 * | * 1 |z LE SCREW SM4.37X40 L=6
42 19411C * | * 1 |IZ (H) INNER PRESSER FOOT COMPLETE




440 % B8{%& /Outer presser foot mechanism




S48 Z BB{%/Outer presser foot mechanism

NO. | HRES % B 24 DESCRIPTION
2| =
PARTSNO.| ¥ | ? |arty
1 60161 * | * 1 [3BRZ EFEA%IL(A) BUSH, A : P-FOOT LIFTER SHAFT
2 |B148197 * | % 1 |38z E(f#A%)L(B) BUSH, R : SPREADER SHAFT
3 |60162 * | % 1 |38z L8 AR)L(C) P-FOOT LIFTER SHAFT BUSH, C
4 [B146539 * | * 1 |3z E(FhA%IL(D) FEED SHAFT BUSH, L
5 161023 * | = 1 |RZEAZIL BUSHING, ; P-BAR
6 |60116 * | * 1 [z #EAILLE SET SCREW, SOCKET (CP) M5X0.8 L=8
7 |60069 * | * 1 (ARG T VI PRESSER ADJUSTING DIAL
8 [60070 * | % 1 IRz EREH (E) PRESSER ADJUSTING PLATE ASSY
9 |60077 * | * 1 (RIS HRZTILE FELT, PRESSER ADJUSTING PLATE
10 |60076 * | % 1 |[#ZEAEYIIE PIN
11 [11426 * | * 1 ARG YIIEC DR RETAINING RING, E7
12 |60156 % | * 1 |3X B &S () P-FOOT LIFTER CONNECTION ASSY
13 160157 * [ 1 |IBX EFERE RS OIL WICK, 400
14 |60158 * | * 1 [ EEEGEDEY PIN
15 128043 * | * 1 |#RZ EFEE 1L SET SCREW, SOCKET (CP) M6X1.0 L=10
16 |61022 * | x| 1 |SRxE PRESSER BAR, OUTER
17 60074 * | * 1 |z ERTY ST # SHAFT, PRESSER BAR SPRING
18 60073 * | * 1 [(ZETITZ(F) SPRING SUPPORT, D
19 (60075 " 1 |[REXTYLYT PRESSER SPRING
20 |60071 * | % 1 [REERTY T HS5— COLLAR
21 60072 * [ x| 1 [BXERTVTE(L) SPRING SUPPORT, U
22 |19060 * [ % 2 | BAERATIT@ATYTEY PIN, SPRING 3X8
23 |31094 * | * 1 [z #EZ TS LD RETAINING RING, E5
24 60155 * | * 1 X B8 PRESSER BAR, LIFTER SHAFT
25 |B146581 * | * 2 |z Eif#hs— SET SCREW COLLAR
26 |B014760 * | * 2 R ETFE#HS—1EL SET SCREW, SOCKET 5.95X28 L=6
27 [60380 s | = 1 |BRETFE (L) KNEE LIFTER ARM, U
28 |28031 e 1 |EY¥ R )&l BOLT, SOCKET M6X1.0 L=14
29 |60163 * | % 1 A LB (L) XTI YT SPRING
30 |61525 * |k 1 |BRLEEEEGR) K-LIFTER CONNECTING BAR ASSY
31 [61525-01 | = | * | 1 |BEfEEE KNEE LIFTER CONNECTING BAR
32 |30203 * | % 2 |YoHR— LINK BALL
33 (11412 * | *x [ 2 [YooR—ILFub NUT
34 [28578 2R ERET v v——|WASHER SPRING 206
35 |60165 * | * 1 X EIFHLB) PRESSER BAR LIFTER CAM, B
36 [34323 * | % 1 [Z EFHLFERL BOLT, SOCKET M5X0.8 L=18
37 |60164 * | * 1 |#ZEFHLW PRESSER BAR LIFTER CAM, A
38 161050 * | x| 1 [ EFHALAERLE SHOULDER SCREW 15/64X28
39 (61051 * | * 1 |z EFHLA) Ty v— WASHER, PLAIN L6
40 8047 * | * 1 A EFHLAIEED Y v — WASHER, WAVE 8
42 |60166 * | % 1 |z LT PRESSER LIFTER BAR
43 111430 * [ [ 1 [ ETEEY LEVER GRIP
44 [60379C * | * 1 |BRLET#ER) KNEE LIFTER SHAFT ASSY
45 (60379 * | * 1 |[BELETE KNEE LIFTER SHAFT
46 |BS16290 * | * 1 |BRET#E NEEDLE ROLLER, 4X19.8
47 (28208 * | * 1 |EYLifeitHER RETAINING RING, E10
48 |60381 * * 1 |BREFBRCF) KNEE LIFTER ARM, D
49 (34323 * | * 1 |E¥EFBR(F)&ERL BOLT, SOCKET M5X0.8 L=18
50 |30804 o 1 |EY¥EFBI(TF)F vk NUT M6
51 |60159 #* | x| 1 [ ET#HEY NEEDLE ROLLER, 5X29.8
52 130804 * | % 2 |XFREST YL F v NUT M6
53 |61020 | * 1 [(#RZ$E PRESSER HOLDING BRACKET
54 |27174 x| % 1 |z E=IE PINCH SCREW M5X0.8 L=8
55 |18484 ® | * 1 |5 8AIE SCREW 3.57X40 L=11
56 |10677 x| * 1 ARz Ty e— WASHER
57 |19470 * | * 1 | P42H—H—F FINGER GUARD
58 |10796-S * | * 1 |98 X OUTER PRESSER FOOT

_10_




T EhRE 4% /Lower shaft mechanism




T EARE{%/Lower shaft mechanism

NO. | MRES Lo ae E DESCRIPTION
m
3| 2
PARTSNO.| | © | a1y '
1 160328 * | o« [ 1 |TEARTAZL BUSHING, F ;L-SHAFT
2 |BS07333 * [ % 1 | FERARILED/ AT PIPE, 4
3 (60326 * | % 1 | Tt A L —)L(FD OIL SEAL
4 160368 * |k 1 | FEEA%IL () BUSHING, B :L-SHAFT
5 (60327 * | * 1 | FéhA A IL—IL(i8) OIL SEAL
6 |61509 * | % 1 | Téh ' LOWER SHAFT
7 |61510-C * | % 2 | FERTYLTHS—($8) LOWER SHAFT BEARING COLLAR ASSY
8 |37185 * | 4 | F8~R7Y5h53—1k SCREW M6X0.75 L=6
9 |61544 x| #* 1 | FE#¥v— LOWER SHAFT GEAR ASSY
10 |28031 * | * 1 | TéE#¥v—ik SCREW M6X1 L=14
12 |B144875 * | * 1 |#da0 PLUNGER
13 |BS38268 P 1 |(&daonxTywy SPRING, COMPRESSION
14 |BS38442 x| * 1 |f&maoiEst SCREW 6.35X40 L=5
15 (60369 * | * 1 |[FRILET—1 () BELT PULLEY ASSY, LOWER
16 |10615 * | * 1 | F7F——RiE4 SPRING, LOCK LEVER
17 |10616 * | * 1 | F7——8#% LOCK LEVER
18 [10617 x| = 1 | FF—Y—ihJi RATCHET
19 (10618 * | % 1 | FF—Y—/ES CONNEGTING LINK
20 (10620 * | * 1 | FF——EYE> PIN, COTTER
21 (10614 * | % 1 | F7—U—ixIEREEY SHAFT, SPRING
22 [10613 * | * 1 | F7—)—EE LOCK LEVER SHAFT
23 27170 * | * 2 | FRILMF—1ULE SET SCREW, SOCKET (CP) M5X0.8 L=6
24 |10619 * | * 1 | TFF—=)—RFYY SPRING
25 |60370 x| * 1 | FANNT =) =it BELT SHAFT, LOWER
26 |37026 * | * 1 | TFTARILRESEELEA) SET SCREW, SOCKET (CN) M6X0.75 L=8
27 |37185 x| # 1 | FANLRS#LEB) SET SCREW, SOCKET (CP) M6X0.75 L=6
28 |28043 x| * 1 | FEhA%LENIE SET SCREW, SOCKET (CP) M6X1.0 L=10

_'| 2_




&4k, #1#x =& /Throat plate and throat plate base

23

_‘13_



&t#R. £tk £ B /Throat plate and throat plate base

NO. | HRBEE g ey ma DESCRIPTION
2| 2
PARTSNO.| T | ® |aTY
1 |61630 * | x 1 |#HiREE THROAT PLATE BASE
2 |61539 |+ [ 2 |§#HhEELEdHRl SCREW 5/16X24 L=18.0
3 12136 x| % 2 |#HRtEELEHRCTYr— WASHER
4 |14022 | = 1 |&HiRZE (FDD) THROAT PLATE SUPPORT (FRONT)
5 (14024 * [ * 2 |&R%ZE (FD1ESHARL SCREW  3/16X32 L=9.5
6 |14023 o 1 |$HiREZE () THROAT PLATE SUPPORT (REAR)
7 (14024 * | * 2 |#iR%ZE (8)1EHEL SCREW  3/16X32 L=95
8 (14029 * | = 1 |A<xhi—%z HOOK COVER SUPPORT
190 :ig;? * | % 2 ;ﬁﬁhn’*iimﬁmt SCREW  9/64X40 L=55
* | * 1 THROAT PLATE
: ; }ig;g * | * 2 g%iﬁ@, SCREW  9/64X40 L=55
: ¥ | % 1 | a7ziLk FELT

13 |12128C * | * 1 EYRAIT<(E) FEED PLATE SLIDE BLOCK COMP.
14 [12128 * | * 1 EYRAIT< FEED PLATE SLIDE BLOCK
15 12129 * | *® 1 | FEYIRET <Rl FEED PLATE SLIDE BLOCK SCREW STUD
16 |6339 * |k 1 |ZEYiRAI<LEHRL FEED PLATE SLIDE BLOCK SCREW
17 113076-01 | * | * | 1 |ZEYKRAETHLCEF v NUT 7/32X32
}g (15%23 x| % 1 gugﬁm‘vdwmww— WASHER

1 * * 1 [3£UY FEED DOG
%(1) é?gm * | * 1 iéU%ﬂ:&mL: SCREW  11/64X32 L=6.5

30 x| = 1 |ZEY FEED PLATE
22 |25162 * | * 1 |w@#Bht& THROAT PLATE BASE SUPPORT
23 |25147 x| = 2 |#BhtEiEHRL SCREW 5/16X24 L=26.0
24 |12136 x| = 2 BT ELEHRCTv— WASHER
25 |10545 * |+ | 4 |HBLEEERLC SCREW 11/64X32 L=140
26 [14027 x| * 1 |#HLtEHh/ — (&) THROAT PLATE BASE COVER (LEFT)
27 |14013 * | x| 4 |[$#REEBHNA—(E)EHRL SCREW 9/64X40 L=55
28 |10581 * | * 1 |EYIREERL FEED PLATE ADJUSTING SCREW
29 |13076-01 | * | =* 1 |ZEYIRGEABRLRC Y NUT 7/32X32
32 [14012 * | * 1 |#HREEHAA—GED THROAT PLATE BASE COVER (FRONT)
33 (14013 * | * | 2 |#iEEHA—GEDILEHBL SCREW 9/64X40 L=55
34 [14012 x| * 1 |#HiRtEEH/ A — () THROAT PLATE BASE COVER (REAR)
35 |14013 ¥ | * | 2 |#HREEHA—(B)LHRL SCREW 9/64X40 L=55

_14_




Hh<EH(H). HT/Hook saddle (right) and hook

_‘I 5_.




< T H .37 /Hook saddle and hook

NO. | mEEe o e e DESCRIPTION
| Sl |
3| =
PARTSNO.| | ® |aQTy
1 [15041 x | * 1 |[RE> BOBBIN
2 [14005 % | 1 |A~ R HOOK COMP.
3 |14005-01 | = | = 1 |4h~ HOOK (BODY)
4 11640707 | = | = 1 | REAR THREAD GUARD
5 |16407-08 | * [ = 2 |REARLESHRLC THREAD GUARD SCREW
6 |16407-05 | = | = 1 |5 NEEDLE GUARD
7 1640706 | = | % | 2 |&THitHHRAC NEEDLE GUARD SCREW
8 |15040-02 | * | =* 1 |RAh< BOBBIN CASE (BODY)
9 |15040-10 | = | =* 1 |(%RFFAR TENSION SPRING
10 [16407-12 | = | = 1 | HRBFARFFHRC TENSION REGULATING SCREW
11 [16407-11 | *= | = 1 | RFAFARIEDHRE SCREW  UNF No. 4X40
12 [14005-03 | = | * 1 |NATHA (V) HOOK GIB
13 [16407-04 | = | = 3 |RAYIHZHRE HOOK GIB SCREW
14 [14005-17 | * | =* 1 |hessHght HOOK SCREW
15 [14005-19 | * | * 1 [#h=27zILk FELT
16 |14005-18 | * | =* 3 |hviksHhl HOOK SET SCREW
17 [14014C * | * 1 |H<h/ A i—EE) HOOK COVER COMP.
21 [14019 x| % 2 |ATHNA—S1— RUBBER
22 14013 * | * 2 |ATh/ —Ib SCREW  9/64X40 L=55
23 |14017 x| % 1 |hThA—Z R HOOK COVER SPRING
24 |14013 x| * 1 |hAvHhAA—RZ /3 RkE SCREW 9/64X40 L=55
25 |14032 | * 1 |REV—RF—TFF— BOBBIN CASE OPENER
26 (14008 * | * 1 |A7EEZILE FELT
27 161537 £ | = 1 |h<xE HOOK SADDLE
28 |25147 * | * 2 |h=wx&ik SCREW 5/16X24 L=26.0
29 (12136 | % 2 |hREEIETYv— HOOK SADDLE SCREW WASHER
30 |61601 * | * 1 |H~idn HOOK DRIVING SHAFT
31 14010 x| % 1 |hvEoz )Lk FELT
32 161543 ¥ | * 1 |h<E¥v— HOOK DRIVING PINION (SPIRAL)
33 [18028 * | % 2 |HhvEF-v—ik SET SCREW M5X0.8 L=5
35 [14033 x| * 1 |#A&—F+—=X BOBBIN CASE OPENER FORK
36 [15055 x| * 1 |F—TFF+—=X1ik SCREW 11/64X32 L=9.0
37 |61554 x| % 1 il OIL WICK 4X4 L=260
38 [14013 | * 1 [HESIE SCREW 9/64X40 L=5.5
39 |61515 * | * 1 |h<Eh>— HOOK DRIVING SHAFT COLLAR
40 |18028 | = 2 |hvEhS—I1b SET SCREW M5X0.8 L=5
41 |61553 * | * 1 |Eo—s47F OIL TUBE ®5 L=80

_16...




HE L EIB§{% /Feed shaft mechanism

_17_



12XV EHRY{% /Feed shaft mechanism

NO.| MaEe T i DESCRIPTION
m
2|
PARTS NO.l T | ¢ |QTY
1 |60081 * |k 1 |3EVYEARL (FIT) BUSHING, F
2 160081 * | 1 | ETFEARILED BUSHING, F
3 |60322 * | * 1 |EEYEHARL (d) FEED SHAFT BUSHING
4 60320 * | * 1 [ ETFE8ARIL () UD-SHAFT BUSHING, B
5 160321 * | * 1 [EYEARIL () FEED SHAFT BUSHING, B
6 |60324 * | * 1 | EYEEA AL —ILED OIL SEAL
7 |60324 * | = 1 | ETF#AIL—IL OIL SEAL
8 |60331 * [k 1 | FEVEA AL —IL(E) OIL SEAL
9 160313 * | * 1 [EYE FEED SHAFT
10 |BS12718 * | % 1 |[EYEHDTILE CHEMICAL FELT
11 |B116920 * | % 1 [EYET Y r— RING, THRUST
12 {60310C x| * 1 EYEEED FEED BRACKET SET
13 |60316 * | * 1 EYEE FEED ARM
14 {31021 * | * 2 EYBRLL BOLT, SOCKET M6X1.0 1=16
15 |60310 * * 1 EYEEEAAD FEED BRACKET ASSY
16 |31094 * | % 2 |EYTEBE IR RETAINING RING, E5
17 |60308 * | % 2 |BYLETFTELZETVIYy— WASHER, PLAIN
18 |60330 * | * 1 |EYRE IR SET SCREW, SOCKET (CP) M5X0.7 L=4
19 |60311 * | * 1 [EYREY PIN
20 [31094 * * 1 EYREIEDHER RETAINING RING, ES
21 (60308 * | * 2 |EYLEFELZETYIY— WASHER, PLAIN
22 |61558 * | * 1 |[EYEREY E——LqF TUBE, 185
23 |61559 ¥ | % 1 [ZEYEEE > Hs OIL WICK, 270
24 |0148-F * | * 2 |[REYBRE——ILAA(TITILk FELT, 3X18
25 |15087 * | * 1 |[Eo—i 478z TUBE SUPPORT, A
26 |60204 * | * 1 |[E-—n 4|zt BOLT, SOCKET M4x0.7 L=6
27 |60317 * | * 1 [ZEY EFELEE AT FEED CONNECTING ARM ASSY, UD
28 |60317-01 * | * 1 [FEYLETFELE FEED CONNECTING ARM, UD
29 |60310-02 | = 1 |ZFEYLETFEREE PIN
30 (31094 ¥ | * 2 [EYLTFESFEE LD RETAINING RING, E5
31 |60308 * | * 2 |EYETFEZETYN— WASHER, PLAIN
32 |28068 | * 1 [EETFESFEGDFHHRLC BOLT, SOCKET M5X0.8 =20
33 {60333 * | = 1 |FEYEEE R OIL WICK, L=110
34 160318 * | * 1 |3%EYETFYLS(FR) FEED LINK ASSY, UD
35 (60079 * | % 1 |3#EYsgT Lig RUBBER CAP
36 |60339C * | * 1 | FEYEEFEOYEED) LOWER FEED CONNECTING ROD SET
37 |60343 - x| % 1 2399 ) oA —lk BACK CYUNDER CONNECTION
38 |60339 * | * 1 | FRYELEDYRFH) CONNECTING ROD ASSY, L-FEED
39 160315 * | * 1 |EYEkb FEED SHAFT ARM
40 |28058 O 1 [ZEYEppsital BOLT, SOCKET M6X1.0 L=12
41 |60338 ¥ | % 1 | FTEYEHEE PIN
42 131094 ¥ | *x 2 | FEYEHE LR RETAINING RING, E5
43 |60308 * | * 2 | TFEYESE Ty v— WASHER, PLAIN
44 (60337 x| *® 1 | F&EYHL LOWER FEED CAM
45 [27172 * | * 2 | FREYDLILE SET SCREW, SOCKET (CP) M6X1.0 L=8
46 |60314 * | * 1 [ZEYEIEHER RETAINING RING, E12
47 |60106 * | * 1 |EYE#h>— COLLAR, UD ADJUST-SHAFT
48 |18028 * | = 1 |EYegh>—1b SET SCREW, SOCKET (CP) M5X0.8 L=5
49 |60319 x| * 1 |ET# SHAFT, UD
50 |BS12718 ¥ | * 1 | ETF#7LE CHEMICAL FELT
51 |60106 * | * 2 | ET#hS— COLLAR, UD ADJUST-SHAFT
52 |18028 ¥ | *® 2 |ETF#h>—it SET SCREW, SOCKET (CP) M5X0.8 L=5
53 |B104450 * | * 1 | LTI LA RUBBER CAP
55 |61014 * | * 1 | FEYVETHLA FEED CAM, UD
56 [35999 * | * 2 |ZEYLETFTHLIE SET SCREW, SOCKET (CP) M6X1.0 L=6
57 |60336 x| * 1 |EYLETOuR FEED ROD, UD
58 |60315 * | * 1 | ETFahbE FEED SHAFT ARM
59 |28058 * | * 1 | ETF#BiHal BOLT, SOCKET M6X1.0 L=12
60 |60338 ¥ | * 2 |EYEFOVFEY PIN
61 |31094 * * 4 |ETFOVFEIEHER RETAINING RING, E5
62 |60308 * | * 4 |EFOYFIyv— WASHER, PLAIN
63 |61632 * | % 1 |ZEYiRE FEED PLATE BASE
64 |60540 ¥ | = 2 |EYRELE SCREW M4X0.7 L=8
65 12131 * |k 1 [EVREERL HINGE SCREW 3/36X32
66 |50103 * | * 1 [EYUEEERCY- NUT '
67 |61557 * | = 1 |TRSa Ak T-JOINT

_1 8.“




1% S E1R8{% /Feed adjustment mechanism

_19....



1% YA ETBE{% /Feed adjustment mechanism

NO.| MBEE Eolye Ee DESCRIPTION
=] 3
m m
PARTSNO.l ¥ | ¢ |aTY
1 160186 * | % 1 [EYREZ 1V IL(L) FEED ADJUSTING DIAL, U
2 |BS38284 * | * 1 EVIHE L ADJUSTING SCREW
3 (10812 * | % 1 [F4¥)Lkhl SCREW 3/16X28 L=19
4 |B142746 * | % 1 | FA4XILTyirv— SUPPORT PLATE
5 18420 ¥ | = 1 oYy 0 RING, 10
6 |B145502 * | * 1 |FA4¥XILEY POSITIONING PIN
7 |B100328 * | * 1 | ¥4V ILEDRTYLE SPRING, COMPRESSION
24 160191 * | * 1 [FEYHRH YT —R SETTING PLATE, PC-CYLINDER
25 (18065 * | x| 4 (REYRESHIIFHRIE BOLT. SOCKET M5X0.8 L=14
26 |90625 * | % | 4 |FYFAGUISHIET Y r—  |WASHER, SPRING 2-5
27 |60340C * | * 1 |\ —tyk BACK CYLINDER ASSY
28 160346 * [k 1 [BEL—-LEWL) GUIDE RAIL ASSY, L
29 [60346 * | % 1 (BEL—I/ILER) GUIDE RAIL ASSY, R
30 |27177 x| % | 4 |BEL—ILIE BOLT, SOCKET M5X0.8 L=16
31 |90625 * | % | 4 [AEL—LIETYIvr— WASHER, SPRING 2-5
32 |60347 * | * 1 [P —BEES NEEDLE ROLLER, 7X22.4
34 160350 * | * 1 |1\ —FEREY CYLINDER GUIDE PIN, B
35 160230 * | % 1 |ERESRATYLY SPRING
36 (60213 * | * 1 (o8 —E2RE I SET SCREW, SOCKET (FT) M10X1.5 L=10
37 |60341 x| * 1 |1SwH Yo —F AL —IL(i)  |OIL SEAL (BACK)
38 |60212 * | % 1 |IAyH YT —A A )L —IL(HT)  |OIL SEAL (FRONT)
39 |60188 * | o+ | 1 |ZEUEEBR FEED ADJUSTMENT ARM
40 |60189 * | % 1 |ZEYHEERE PIN
41 |27172 * | x| 1 |[ZXYUFEEERE b SET SCREW, SOCKET (FT) M6X1.0 L=8
42 160190 * | x| 1 |FEURSRWATIT SPRING
43 160194C ¥ |k 1 |ZEYVEETESEGEE) FEED ADJUSTING LEVER ASSY
44 160194 * | * 1 |REYEEEDE FEED ADJUSTING LEVER
45 160195 * | * | 1 |EVEBHESEE NEEDLE ROLLER, 6X25
46 |60115 * | % | 1 |XYSRBERE LINK PIN, 8
47 |18028 * | % | 2 |REYURAGESFEE L SET SCREW, SOCKET (CP) M5X0.8 L=5
48 |37008 * | * | 1 |[ZEYREELIERORL SCREW M5X0.8 L=25
49 61521 * | * 1 |ZEYHREERS FEED ADJUSTING CONNECTION
50 |60348 * | * 1 |R\wHo Yo d—25% CONNECTING BLOCK, B-CYLINDER
51 |60351 ¥ | * 1 |R\wHi)o 5 —125%F1E BOLT M6X1.0 L=25
52 (60349 * | * 1 |Nn\wH) 8 —15FEE AL PIN SCREW M6X1.0
53 |60342 * | * 1 |1y d—RTFY 5 SPRING
54 161526 * | * 1 |y F—27) 4584 B  |SPRING LATCH

_20_




FEt
ZEYBE{% /Upper feed mechanism

_21_




F1EYE§{E/Upper feed mechanism

o | =]
No.| mEEme 2 |gm 8242 DESCRIPTION
S| 5
m M
PARTSNO. [ | ® |ary
1 160214 * | x| 1 | EZYUEEOVF UPPER FEED CONNECTING ROD
2 |28076 * | x| 1 | EEYEEOvERRC BOLT, SOCKET M6X1.0 L=18
3 |61567C * | % 1 |E=—)L1 7l ER) OIL WICK, PIPE ASSY
4 130750 ¥ [ % | 3 RESEEALE FASTENING BAND
5 |61522-AC * | % 1 | EZEYVEEOVR (d) UPPER FEED CONNECTING ROD (MIDDLE)
6 (60217 * | x| 2 | ExEYERGH) UPPER FEED CONNECTION ASSY
7 |BS07333 ¥ [ x| 2 | EXYsEgE ST PIPE, 4
8 |[17047 * | % | 4 | EXEYVEFEESIFEERRC SHOULDER SCREW 9/32X28 L=85
9 (17095 * | x| 4 | EEYEEERRCIEDER RETAINING RING, E8
10 |61536 | * | 1 | EEUYEKEOVR(F)1EE HOLDER FOR HINGE SCREW
11 (27171 * | x| 2 | EXYUERKOVR(h)t+E1E  |SET SCREW M5X0.8 L=10
12 |18015 * | * 1 | EEYESEOVE () Bl HINGE SCREW
13 |61538 * | % 1 | EEYEEE=S5E CONNEGCTING LEVER, U-FEED
14 |28076 # |+ | 1 | ERYEEFIEERE BOLT, SOCKET M6X1.0 L=18
15 |60079 * | ok | 1 |FEVEAT LR RUBBER CAP
16 |60568 * | x| 1 |ZEUshHiRER) OIL CAP

_2 2_




WiBrBH{%/Feed reverse mechanism

<{-8BL/-8BL-BTFL>

<-8BL>

_23_




W ERRH{%/Feed reverse mechanism

no. | meme E sy = a2 DESCRIPTION
2| 2
PARTSNO. | ® | ? |aQTY
1 [60203 * | * 1 [/ uHL/ " —8h SHAFT, R-LEVER
2 117095 x| * 1 /3wl s—Ehit R RETAINING RING, E8
3 |B025100 * | ¥ 1 |/ \yHLA—8hiE 7y v—  |WASHER, PLAIN S 10
4 |B147504 * | * 1 |HTE SPACER
5 (60204 o 3 |ATHLE BOLT, SOCKET M4X0.7 L=6
6 |BS07375 x| % 1 [Ny HLN—RTY Y SPRING
7 |BS07374 x| * 1 |/wsLi— REVERSE STITCHING LEVER
8 |BS07384 x| - 1 | AT RALi—(42 REVERSE STITCHING LEVER PLATE
9 |B100511 x| - 1 |yl —RLAl SCREW 4.76X32 L=6.5

_24_




Z _EIFBI{% /Presser foot lifter mechanism

_25_



Iz EIFR§{%/Presser foot lifter mechanism

o | mazs g s o4& DESCRIPTION
2| &
|PARTSNO.| ¥ | ? laTY
1 |60120 * | * 1 | E T =AEEm A% L(HD) UD-ADJUSTING SHAFT BUSH, F
2 |60081 * | % 1 | ETFERAEEAZIL(E) BUSHING, F
3 |60126 * | * 1 |CDHE AL DIAL, CD
4 (60127 * | % 1 |CDEA¥ILhL DIAL CAM, CD
5 (60128 * | % 1 |[CDHEAYILEY DIAL PIN, CD
6 (1917 * | % 1 |CDFAVILELRTY S SPRING, A
7 1392 * | * 1 [CDHE ARl SET SCREW, (CP) 11/64X40 L=6.5
8 |60107 * | % 1 | ETFEVBRERHTEY SUPPORT PIN
9 (60116 * | * 1 |[EFEURERITE L SET SCREW, SOCKET (CP) M5X0.8 L=8
10 |60098 * | * 1 | ETEAE#HEGE) ADJUSTING BRACKET ASSY, UD
11 |60103 * | % 1 |ETEHREHE ADJUSTING BRACKET, UD
12 60109 * | * 1 | L TFERHEHT— ADJUSTING BRACKET COLLAR, UD
13 |30066 x| = 1 | L TFERHEHS—1ERL BOLT, SOCKET M5X0.8 L=12
14 190625 * | * 1 | ETFTERHEHT—IET v v+— |WASHER, SPRING 2-5
15 |28563 * | * 1 | ETFEHEHERAyA— BOLT, SOCKET M5X0.8 L=8
16 |90625 * | * 1 |—RF A=y — WASHER, SPRING 2-5
17 |60114 * | * 2 |FRAfhEY B LINK ASSY, B
18 |60115 * | ok 2 |FREEYHB)EY LINK PIN, B
19 127170 * | % 2 |FREEY2B)XIE SET SCREW, SOCKET (CP) M5X0.8 L=6
20 |60099 * | * 1 |RBZ EFTHLA INNER PRESSER CAM, UD
21 127172 * | ok 2 R EFThLLE SET SCREW, SOCKET (CP) M6X1.0 L=8
22 (60101 * | * 1 |z ETFOvR INNER PRESSER ROD, UD
23 |60100 * | * 1 PR EFOYER7PYLY NEEDLE BEARING
24 160113 * | * 1 |EREIBY2(A) LINK, A
25 60102 ¥ | % 1 | ETFOvFEY ROD PIN, US
26 (60083 * | * 1 (HEEE5FE CONNECTING LEVER-.
27 (34323 * | * 1 [HE#=2FHHHRE BOLT, SOCKET M5X0.8 L=18
28 |60084 * | * 1 |HE#-5FE PIN
29 27170 * | * 2 | ETEHERIE SET SCREW, SOCKET (CP) M5X0.8 L=6
30 |60106 * | % | 2 |ETFEHRE#HHS— COLLAR, UD ADJUST-SHAFT
31 [18028 * | * 2 | TESHRE#HAS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
32 |60129 * | * 1 |CDEFHE-HEGEE) CONNECTING LEVER ASSY, CD
33 |60129-01 * | * 1 |CD#E&EESE CONNECTING LEVER, CD
34 |60129-02 * | % 1 |CDEFEEAFEE PIN, CD
35 |28076 *x | % 1 |CDEEEAERHRL BOLT, SOCKET M6X1.0 L=18
36 |60122 x| % 1 (A LETEHREE ADJUSTING SHAFT, UD
37 60117 x| * 1 [Rby S—2R SUPPORT PLATE, STOPPER
38 (31092 * | * 2 | AbyA—iREZRE BOLT, SOCKET M4X0.7 L=12
39 131208 * | * 2 |RHRIED Y o— WASHER, SPRING 2-4
40 17059 x| * 1 |RFY T 2+l SUPPORT SCREW M5X0.8 L=10
41 160077 * | * 1 | ETFEYMB®IET7TLE FELT, PRESSER ADJUSTING PLATE
42 160130 * | % 1 |CDSPHENTEHRL SPRING HOOK
43 (60152 * | * 1 |CDSPHEIE R LF vk NUT M8
45 60502 *| - 1 |[cDRFYHC SPRING, C
46 |18349 % | - 2 |CDI YR —IETRER BOLT, SOCKET M3X6

_26_




$ & RBH{% /Bobbin winder mechanism

1D 58 E4{%/Tension release mechanism

-27-



# %1% /Bobbin winder mechanism

P | O
Nno.| meEs 2 |y 2 DESCRIPTION
o5
m m
PARTSNO.| | ® |QTY
1 |60571-A * | * 1 [FRE 48z BOBBIN PRESSER, R
2 |BS25413 x| * 1 |FRE IR Z hm(4E) BOBBIN PRESSER SHAFT ASSY
3 |B062400 * | * 1 |H&EZLAA—1ERE SCREW, PAN M4X0.7 L=6
4 |B026040 * | * 1 |HR&EELA—LETYv— WASHER, PLAIN 4
5 |BS25790 * |k 1| HR&EEEHSED B-WINDER SHAFT BRACKET ASSY
6 (60222 * | * 1 [FREZhidn BOBBIN WINDER SHAFT
7 |B048060 * | % 1 |REZHLEOH RETAINING RING, E6
8 [BS23651 * | % 1 |RE&EEmaitolr SET SCREW, SOCKET (FT) M6X0.75 L=6
9 |BS25417 * | % 1 |H&EEh SPRING
10 (BS25418 * | % 1 |REBERLIE SPRING
11 |BS25409 * | * 1 | HRESH BOBBIN WINDER SHAFT
12 |BS25410 * | * 1 |R&ESH BOBBIN WINDER WHEEL
13 |BS25789 * | % 1 |REETLEG RUBBER RING, 29
14 |B012400 * [ x| 2 [RESEHFHC SET SCREW, SOCKET (FT) M4X0.7 L=6
15 |BS51262 x| * 1 |IEZY &R DUST GUARD PLATE, L
16 |60216 x| * 1 |R&EEZ by i—hU BOLT, SOCKET M5X0.8 L=35
17 |B025080 * | * 1 | hEEmET v v— WASHER, PLAIN S 8
18 (4135 % | % 1 | R&EEZ by Ii—F vk NUT, 1 M5
19 |BS25478 * | % 1 |RPIYAR KNIFE
20 |B062680 x| * 1 [HREYARIERE SCREW, PAN 4.37X40 L=6
21 135994 R 1 |HREIYARE PIN, SPRING 2
22 |BS38736 * | % 1 [REEHFED BOBBIN WINDER TENSION ASSY
23 37229 x| % 1 | &REFEL SET SCREW, SOCKET (CP) M4X0.7 L=5
24 (11142 * | * 1 | RYAR Ty p— WASHER
25 |40132 * | *x 1 | 5EEREGR AR ADJUSTING FLAT SPRING
26 |37532 ® |k 1 | REZTHER AR IUERC SCREW M3X0.5 L=3.0
27 |31017 * | % 1 | REEHGRC SCREW M3X0.5 L=4.0
28 40138 x| * 1 | R&EEHY a3 T0 BOBBIN WINDER CUSHION RUBBER
2P 58 E{%/Tension release mechanism
NO.| memEe L ye LS DESCRIPTION
. o
m m
PARTS NO.| © | ¢ |aQTY
1 |60150 * | * 1 |REBLESEFE) THREAD FLOAT LEVER ASSY
2 [60150-01 * | % 1 |RELEDE THREAD FLOAT LEVER
3 |60195 * | * 1 |REZLEDEES NEEDLE ROLLER, 6X25
4 (31021 * | % 1 |RZLESEHBL BOLT, SOCKET M6X1.0 L=16
5 160149 * | * 1 | RE2LLA—ETTE LEVER SETTING PLATE
6 |38042 * | * 2 |RFLUA—ETELE SCREW, FLAT M4X0.7 L=12
7 (60147 ¥ | 1 |RELLA— THREAD FLOAT LEVER
8 (60144 * | x 1 |52k THREAD FLOAT PLATE
9 (60153 * | % 1 [REFELLA—ERLE SHOULDER SCREW 11/64X40

_28_




S FBE{% /Thread tension

_29_




S 3T E{%/Thread tension

NO.| HRES E e T DESCRIPTION
|
m m
PARTS NO.| ¥ | ¢ |QTY

1 (60134 * | * 1 |E—HFE TENSION ADJUSTING STUD, 1ST
2 |20224 | % | 2 |E—HFIm TENSION DISC

3 |20226-01 * | * 1 |i@&EXT)49 ¢o4 TENSION SPRING, ®0.4

4 (20225 Ol 1 | E—HFFvhk NUT

5 |60133 * |k 1 |E—RAFHREHT THREAD HOOK, 1ST

6 (60136 * |k 1 [FAFR(EAT) TENSION PLATE WITH PIN

7 (60391 * | x| 2 |RFAFE TENSION ADJUSTING STUD

8 |60135-02 * | * 1 |FAFHHRERN THREAD GUIDE

9 |B145446 * | * | 4 |FFmM DISC, : TENSION

10 |B159805 x| % | 2 |H—I DISC PRESSER, : TENSION

11 |BS07490 o 2 |iR&EERT)y TENSION SPRING

12 |B149566 * | * | 2 |HRFAFTAVIL TENSION NUT

13 |60138 * | % | 1 | KEZERRET THREAD RETAINER

14 |37288 * | * 2 |XFEEALENTLE SCREW, TRUSS M4X0.7 L=5

15 |10694 x| % | 1 |ZED TENSION SPRING GUIDE ASSY
16 |B118319 * | * 1 |ZEMithC SCREW, SM2.38X56 L=6

17 [19512 * | * | 1 |REAFIE TENSION ADJUSTING STUD, S
18 |10689 * | * 1 |#RBIRTYS THREAD CONTROLLER SPRING
19 |19534 x| x| 1 |O—LwkFuk- TENSION NUT

20 |60141 x| x| 1 |REDHK TENSION RELEASE PLATE

21 |B112712 * | * 2 |REDHREERL SHOULDER SCREW, SM3.57X40
22 |60148 x| x| 2 |REDEREY SHOULDER PIN, TENSION RELEASE
23 160143 * | % 1 |REDHLE QL PUSHER PIN, M4X0.7, TENSION RELEASE
24 |20226-02 * | * 1 |REDFLATIY SPRING

25 160142 * | x| 1 |REBEORLE Sk NUT, CAP M4

26 | 4137 * | x| 1 |REOHLEVARAFTVE NUT, 1 M4

27 10690 x| x| 1 |RFYH S STOPPER

28 |B062670 * | * 1 |RBIERTF )T ZF1ERaC  |SCREW, PAN SM3.57X40 L=5
29 160137 * | % 1 |RFAFEHT— COLLAR, TENSION STUD

30 |37229 * | * | 1 |REAFEHS—LL SET SCREW, SOCKET (CP) M4X0.7 L=5
31 |34629 * | * | 2 [SAFHIE SCREW, TRUSS M4X0.7 L=8

32 |31568 * [ x| 1 [@HRENF(E) THREAD GUIDE, U

33 (34629 * [ x| 1 |@EHRENT(E) SCREW, TRUSS M4X0.7 L=8

34 |60534C * [ * | 1 |ERENF(F)E THREAD HOOK ASSY, D

35 |60534 * | % 1 |@EHRENFCF) THREAD HOOK, D

37 |BS48761 * [k 1 [#HRER THREAD CLAMP

38 [BS49530 * | x| 1 |HAEARELIZHN SPRING COMPRESSION

39 |B112301 * [ *x | 1 [BEhC SHOULDER SCREW, SM3.18

40 |60140 * | x| 2 |EARBE ()L SCREW, FLAT M5X0.8 L=8

41 28206 * | x| 2 |o—LwbkRbysi— STOPPER, TENSION NUT

42 137229 * | x| 1 |RFFEL SCREW M4X0.7 L=5

43 |60136C * | x 1 |ERF4R () TENSION PLATE COMPLETE

_30_




58 - 7ER1% /Lubrication




#aiH - 78 B81%/ Lubrication

vo. | mazs E wa B2 DESCRIPTION
a5
m m

PARTS NO.| €| ¥ |QTY

1 |60157 * | * 2 |CDARJLES OIL WICK, 400

2 |60089 | % | 1 |&spsAaT OlL PIPE

3 |B142274 * | x 1 |fh#EFEDT LR RUBBER CAP, 4.2

4 160088 * | * 1 iEIRA OIL WICK SUPPORT

5 |28563 * | ok 1 ARz e BOLT, SOCKET M5X0.8 L=8

6 |60033 * | * 1 |$tHELE7ILE FELT

7 |60006 x| * 1 |7—LZIILE(B) FELT, B

8 |60005 * | * 1 |7—LTIILR(A) FELT, A

9 |60157 * | * 3 &L BEARILHS OIL WICK, 400

10 |61527-04 | * | * 1 |[7—LEBRRYEZ—IL/A1T(B) OIL TUBE,

11 |61528-04 | * | * 1 (YUT 4R OIL WICK,

12 |30750 * | * 1 (YUY FUsRIE A CLAMP

13 |61527-05 | * | * 1 |&ELEEHRYE ——IL(T OIL TUBE,

14 |61528-05 | x| * | 1 |#HELS8HREY:HS OIL WICK,

15 |61527-06 | * | * 1 |[7T—LBHRYEZ=—ILALT(A) OIL TUBE,

16 |60087 * | *x 1 il PIPE

17 |BS14189 * | * | 1 |EHEF TERMINAL

18 |60366 ¥ [ * 1 | B FE—— L (T OIL TUBE, 185

19 |B142274 * | % 1 |Bhm#EFadLeE RUBBER CAP, 4.2

20 |60118 * | * 1 | EFERAGEE=——IL/ (T OIL TUBE, 150

21 (60119 * | * 1 | EFTERAEHEHS OIL WICK. 220

22 |o148-E * | * 1 |&SE#EFooLE FELT, 3X25

23 |30022-A * | x| 1 |4 THZ CABLE CLAMP

24 [60105 £ | * 1 | TFEFAGHEZTILH FELT, UD ADJUST. BRACKET

25 |60104 * | % 1 | ETFTERBETTILMEZ FELT SUPPORT

26 |37136 | x| 1 |[ETFREIASHETILMREZIL SCREW M5X0.8 L=10

27 |BS01328 * | * | 1 [fREIS7z/LMRZHS— COLLAR

28 [16287 * | * 1 | EFEAHEZIMEZ TV v— |WASHER, PLAIN M5

29 |61527-07 | * | * 1 |[F—LiSHE=——)L/(F OIL TUBE,

30 |60367 * | x| 2 |[YRIS3q b Y~-JOINT

31 |60377 * | x| 1 YRIDq4UrEZ— L4 OIL TUBE, 40

32 161527-08 | * | * | 1 |#HEYEZ——I/A(T OIL TUBE,

34 |60372 * [ * | 1 |F#RRID SPONGE, LOWER SHAFT

35 [4223 * | % 1 |ARDHZ SPONGE SUPPORT

36 (3052 ° x| ok 1 | AR SRR SCREW 9/64X40 L=4.5

37 |BS38735 * | * 1 | FEhARIL(EBHEF OIL FEED PIPE

38 |60356 * | % | 1 [TZqLE—8BiK PLATE, FILTER BRACKET

39 |60357 | x| 1 [DaBZ—EWNAAT PIPE

40 |BS38247 * | * 1 | 7453 — SUB-TANK

41 |60362 x| % | 2 |TqIE—TLE RUBBER CAP

42 |BS44995 | * | 1 [Zzik FELT

43 |60361 x| * | 1 [BE2/30F PACKING

44 18040 * | % 4 |EZ— LA TIRLYS T ik SCREW 9/64X40 L=8

45 16603 * | % 2 |74 —BKRIE SCREW 9/64X40 L=19

46 |60365 * | % 1 [ RyFRA DG HRE Z—ILNA4T OIL TUBE, 450

47 |BS07876 * | * 1 | FA4INE—ATIRZ TUBE CLIP

48 |30625 ¥ |- % | 1 |Eo—N14FBLYST CUSHION CLAMP

49 [8040 * | * 1 [Ez—LnA4FiRLYST 1k SCREW 9/64X40 L=8

50 130025 * | * 2 |EZIATHS T Ty v— WASHER, PLAIN L35

51 |60374 ¥ [ % 2 |$58/ U R(TC~150) CABLE TIE

52 |60357 o 1 | P—LIGHEY(T PIPE

53 |37209 * | * 1 | EFEHRAGTE7INMNBZIE SCREW, PLAIN M5X0.8 L=12

54 |60527 x| * 1 BBELAAATREE=—I\1T OIL TUBE, 5

55 160532 * | % 1 |E=2—LFa1—T %z TUBE SUPPORT

56 (31207 x| % 1 [Fa—TXZX 1DV v— WASHER, PLAIN M4

57 15087 x| % 1 |47 18z RETAINER

58 (6333 x| % | 3 [T WmzE SCREW 9/64X40 L=6.5

59 [61633 x| * 1 |hedhms OIL WICK,

60 [61634 * | * 1 | ——L 4T OIL TUBE ,

61 30625 * | % 1 |[Ec— 7@z o507 PIPE CLAMP

68 [15087 x| % | 2 |4 F#@z RETAINER

_.3 2_._




4w 13998 1{% (-BT)/Quick reverse mechanism(-BT)

_33_



473y B8{%(-BT)/Quick reverse mechanism (-BT)

NO. | maEs E e a4 DESCRIPTION
2| =
JPARTSNO.| ¥ | ® |aQTY
1 [60207 - =* 1 |BTEHE (#8) CYLINDER GONNECTION ASSY
2 |B100511 - | * 1 | \waL ALl SCREW 4.76X32 L=65
3 |B149094 - =% 1 |BTEfFEHS- STUD, ;S-LEVER
4 |BS01304 - | * 1 |BTEESOHHL SCREW 6.35X28 L=18
5 |B149095 - = 1 |BTHE{EES WASHER, PLAIN 6
6 |60205 -1 * 1 BT YA -(58) CYLINDER ASSY
7 16020501 - = 1 BTV YA - CYLINDER
8 |60192-02 | - | =% I ES JOINT
9 |60123-03 - | * 1 |YALH- SILENCER
10 |61543-02 | - | =* 1 |BTREZ7—Fa-7 AIR TUBE, 1020
11 |60206 - | * 1 (BT A -EufTiR SETTING PLATE, CYLINDER
12 |35034 - * 2 |IBTYoA-1E BOLT, SOCKET M6X1.0 L=20
13 |28578 - | * 2 BT A-1EDwi - WASHER, SPRING 2-6
14 60209 = * 1 (ZWFvo)L KNUCKLE
15 |30804 = |t 1 |ZFvon+vk NUT, 3 M6
16 {18065 -| * | 3 BTV A -Etiit BOLT, SOCKET M5X0.8 L=14
17 190625 - * | 3 |BTYULA-ZHHtTvi - WASHER, SPRING 2-5
18 |30715 - | % 1 | ZiFvoiLE> COUPLING PIN
19 |4839 - | * 2 |ZWFvINE IEDE RETAINING RING, E4

_34_




R A A vFEJ{% (-FL) /Knee switch mechanism (-FL)

AT 3805/ Optional parts 1

12 =)

1
R@ T

_35_



ﬁﬁR’f“J?Fﬁf%(—FL)/Knee switch mechanism (-FL)

NO.| MRES L olue LRES DESCRIPTION
m
2| o
PARTSNO.| $| ¥ |QTY
1 [60541C -1 & 1 |BEASyFEur KNEE SWITCH ASSY
2 |B142026C - | & | 1 | RAvFEAFTIEER) KNEE SWITCH SHAFT ASSY
3 |B142026 - | & | 1 | A yFR{TTE KNEE SWITCH SHAFT
4 |B142027 - | & | 1 | RAYFRATES BRACKET, :SHAFT
5 |B100463 - | @ | 1 [ A yFE T FEELERC BOLT, SQUARE 7.94X18 L=13.5
6 |(B114967 - &) | 1 AR yFRAFER Ly AA— STOPPER, :K-LIFTER PLATE
7 |B110087 - & | 1 |RAyFEHF#EEE BOLT 5.95X28 L=8
8 |60541 -1 & | 1 [BERAyF R SWITCH & CONNECTOR ASSY
9 |60541-03 - & | 1 BT BT TR (8E) SWITCH & SETTING PLATE ASSY
10 {30187 - ® | 2 |laxrvEE> PIN CONTACT
11 |30185 - & | 1 |axo49—P) 6P NYLON CONNECTOR
12 130151 -1 &® | 1 |ars8—h/\—6P PLUG COVER, #14
13 |30750 -1 & | 1 {EEAUE BEAD BAND, S
14 |40253 - | | 4 |BRRAyFEASFRRL WOOD SCREW, FLAT M4.1X25
() AT avEh & Optional parts
FH) XA VvFRH{E(BT)/Manual switch mechanism (-BT)
NO.| HMRES e E DESCRIPTION
2| =
PARTSNO.| T | ¢ |QTY
1 [61603C - = 1 | RAyFtvhk SWITCH COMPLETE
2 160177 - * 1 |RAYFH/N— SWITCH COVER
3 [60175 -1 * 3 |AAvF(UB-15KKSTN) SWITCH, UB-15KKS1N
4 |61604 - =* 2 | TSRS YF SWITCH
5 |60184 - = | 3 |LvX LENS
6 |60170-01 - * 1 [#RLAR4E<—5 QR PUSH BUTTON MARK, QR
8 |60170-03 | % 1 |[#LKR42<—% BC PUSH BUTTON MARK, BC
9 |60170-04 -1 = 1 [#LARA2T—D HS PUSH BUTTON MARK, HS
11 |60183 - * | 3 [#BLARE PUSH BUTTON
12 |61541 -1 = 1 | RAYFHr—T I HARNESS
14 |60467 - | * 1 |axRo5E Y PIN CONTACT : LLF-01T-1.3E
15 |61542 -1 = 1 |IBTRAYFH5—T N HARNESS COMPLETE
17 60479 - | * | 1 |[ax98—Hh/\—15P CONNECTOR CAP
18 |60466 - =* 1 |axs8—15P NYLON CONNECTOR
19 |30750 -1 = 1 [FEFRAE CABLE TIE
20 {60178 -1 =% 1 | RAYyFHhs =ik SWITCH COVER PLATE
21 |37288 - =* 2 |RAyFh/—Iik SCREW M4X0.7 L=5
22 160204 - =* 2 |RAvFHh/ A —HRik SCREW M4X0.7 L=6
23 31207 - | = 2 | ZRAYFHNA—RIE TV v— WASHER, PLAIN M 4
25 (60543 - = 7 |laxo8Ey PIN CONTACT : LLM-01T-1.3E
27 |60181-01 - % 1 |EH WIRE
28 (60543 - = 2 |38 (BTAAYFH) PIN CONTACT : LLM-01T-1.3E
29 |60572 - | =% 2 |EEFa—7 HEAT SHRINKABLE TUBE
30 |60573 -1 = 2 |mEsF1—7 HEAT SHRINKABLE TUBE
32 |61605 - | * 2 |RE(8) BUTTON

_3 6_




Ism
han

ec

m

e

pressur

Air

R/

3k

EF

7 —A (% L)
i (-F
ism
schan
c
me
tor
tua
r foot ac
sse
Pre
)/
FL
fd
' A
SR
T
e
FOF
=5
A

4

S
F

’f(r"f(frr((f’rrr.

_37_




Z8 £ 1% /Air pressure mechanism

NO.| BMSES o me LLES DESCRIPTION
S| %
m m

PARTSNO.| T | T |QTY

1 |61606 - * 1 | BHfFEyH4E)BTFLE SOLENOQID VALVE SET, 4, BTFL

2 161609 - * 1 | BREFCOR2{1=)BTFLE SOLENOID VALVE ASSY, 4, BTFL

3 |61610 - * 1 |ERIFWEBTFLA AIR MANIFOLD ASSY, 4, BTFL

4 |60387-01 - * 4 |EBHF SOLENOID VALVE

5 |60387-02 - * 8 |BRHIFFLERL SCREW M2X0.4 L=20

6 |60387-03 - * 4 |H R4y HA0SP-G) GASKET

7 |60387-04 - * 1 | Z7 2 =i—ILF4(MFS4) AIR MANIFOLD, 4

8 |30720-03 - | =* 8 | TS5 (A95H) PLUG

9 |60387-05 - | * 1 |#EFA) JOINT. A

10 |60387-06 - | =% 2 |#FB) JOINT, B

11 |60468 -1 % 1 |3axo%458 CONNECTOR ASSY, 4

12 |60387-12 - * 2 (YA — AIR MUFFLER

13 |BS09228 - | = 1 |=wF ) NIPPLE, 1/4X1/8

14 |BS09318 - | % 1 Ll —5— REGULATOR

15 |60387-13 - % 1 |=vyFn@B) NIPPLE, B

16 |60387-14 - | * 1 K=z BALL VALVE

17 |60387-15 - * 1 |=vy7ILC) NIPPLE, C

18 |60387-16 - =% 1 |EEFET iR SETTING PLATE, VALUE

19 |60387-17 - | * 4 |BHEFLERC SCREW M4X0.7 L=38

20 31208 - =% 4 |BHEFILEETvI v— WASHER, SPRING 2-4

21 (31207 - =* 4 |BEFILEFIY v— WASHER, PLAIN M 4

22 [10734-24 - % 2 |BREFEUSFRIE WOOD SCREW M4.5 L=20

WZ79F 1T —45B{%(-FL)/Presser foot actuator

mechanism (-FL)

NO.| MERES Exe g DESCRIPTION

= m

2| 2
PARTSNO.| ¥ | ¢ |QTY

1 [60172 -1 % 1 [FL )& —(38) CYLINDER ASSY
2 |60172-01 -| % 1 |FLY Y S — CYLINDER
3 |60172-02 - * 2 |§EFE JOINT
4 |60172-03 - * 2 [FLYA—1Ehl BOLT, SOCKET M5X0.8 L=45
5 160174 - * 1 |FLI A —#LRl SCREW
6 |28070 - * 1 |FLY YA =Rl vk NUT, 3 M8
7 |61543-02 - * 2 |FLAT7—Fa2—7 AIR TUBE, 1050

_3 8_




AT 32 . 47—7T JL/Connectors and cables

_39_




a4, 47— )L /Connectors and cables

NO. | BRBE £ |uw 24 DESCRIPTION
a5
g m

PARTSNO.| T | % |aTY

1 |60481 - = 1 |EBEF CRIMP-TYPE TERMINAL

2 |60480C * 1 | 7—RE(FR) GROUNDING WIRE COMPLETE

3 130150 * 1 |ao48h/3— 6P CONNECTOR CAP 6P

4 17376 " 1 |3axo43 6P CONNECTOR 6P

5 |60565C * 1 |BRAyFr—TIL HARNESS FOR KNEE SWITCH

6 |BS03815 * 1 |aoz2h/— 12P CONNECTOR CAP 12P

7 |B153969 + 1 |[axo4912P CONNECTOR 12P

8 |61569 * 1 |5—TNy52F 18N CABLE CLAMP 13N

9 [30025 * 1 |7wiv— WASHER

10 |8040 * 1 |55 F1khl SCREW 9/64X40 L=8.0

_40_




{HE 8% 1/Accessories 1

e N Y
i e

Zlt
3 &5 &9 R

_41_




{TiEmBE{& 1/Accessories 1

NO. | MG ES e 24 DESCRIPTION
m
3| 2
PARTSNO.| © | ¢ |aTY
1 |NO124 * | * 3 |%#f DPx17 24 NEEDLE DPX17 (#24)
2 15041 * | % 3 |"RE> BOBBIN
3 [1872 * | * 1 |ABELF.5MM) HEXAGONAL WRENCH, 1.5
4 19456 * | * 1 |7"BLUF2MM) HEXAGONAL WRENCH, 2
5 [19457 * | = 1 |ARAELF(2.5MM) HEXAGONAL WRENCH, 2.5
6 |19458-A * | x 1 |[ZRBLUFEMM) HEXAGONAL WRENCH, 3
7 19459 x| % 1 [ARBLUFAEAMM) HEXAGONAL WRENCH, 4
8 |19460 * | = 1 |7ABL2FEMM) HEXAGONAL WRENGCH, 5
9 |19473 * | % 1 |+=EESL3— SCREW DRIVER, PLUS
10 {8121 | % 1 |FS48—(N) SCREW DRIVER, S
11 [8120 * | % 1 |FSA13—(h) SCREW DRIVER, M
12 |8118 - 1 |FSA/1A—(K) SCREW DRIVER, L
13 [60699 * | * 1 |RAERLCEL SCREW DRIVER, HEXAGONAL 2.5
14 |19462 * | % 1 | AHRLUF DOUBLE WRENCH
16 [8132-A * | * 1 |ERE ACCESSORY BAG
17 (8124 * | % 1 [Z2uhni— MACHINE COVER
18 |B100477 * | % 1 |EEEZ T HEAD REST
19 |11169-B * | % 2 |2V EVY (AFELD) MACHINE HINGE CONNECTION
20 |11170 * | % 4 |2 U(AFXEVD)IE SCREW 6.75X24 L=15
21 [11171 * | * 2 (2T MACHINE HINGE CONNECTION CUSHION
22 |6052 * | * 4 |22 UBRTIESHERRPL WOOD SCREW
23 |60386C * | % 1 [ OIL PAN ASSY
24 160386 * | % 1 AR OIL PAN
25 |PL-09 * | % 1 | 7—ASNL LABEL, GROUNDING
26 {15081 * | * 6 |iM2TEFTRE WOOD SCREW
27 [15082 * | * 1 |JRUA POLY OILER
28 |BS53188 * | * 2 |3—F—=+(B) CORNER SUPPORT
29 |B148890 * | #* 2 |[a—F—%F(A) HEAD CUSHION
30 |6055 * | * 2 |a—F—%51FT(A) 1EET NAIL
31 |BS53190 | + | * | 2 |e&fpsiTLArseE SPACER, C-SUPPORT
32 |BS53189 * | % 2 |a—+—%TTd LRIE SPACER, H-CUSHION
36 |60478C | * 1 |BREFER) KNEE LIFTER ASSY
37 |60478 x| * 1 [BELE#F BRACKET, KNEE LIFTER
38 |B104619 * | * 1 |BRESITH KNEE LIFTER BAR
39 |BS34756 | * 1 |BRYT KNEE LIFTER PLATE
40 |B114967 * | * 1 |[BRE TRy — STOPPER, ;K-LIFTER PLATE
41 |B110087 x| * 1 |BELTE BOLT 5.95X28 L=8
42 |BS31885 * | * 1 |BRYThA— COVER, ;K-LIFTER PLATE
43 |BS25783 * | * 1 |BLEF#F1Eh SPRING
44 |B017081 * | * 1 |BREFEFEAEHRLLC BOLT M8X1.25 L=16
45 (11193 | % 1 |FAIBs OIL TANK
46 [8125 * | * 1 [REL OILER
47 |35254 * | * 1 |RiLtvk THREAD STAND ASSY
48 |60012 - * 1 |a—Fhn— CORD COVER
49 |60374 -1 =* 1 |[fEFEAUE CABLE TIE
50 (30625 - * 1 |oviavyso7 CUSHION CLAMP

_42_




_SV_

¢ S8L0SS200Y /7 Y} | Ut E( 1)



{1/E &% 2/Accessories 2

NO. | HRES E g LLES DESCRIPTION
o T
g m
PARTS NO.| P QTY
1 [61532 * | * 1 |[NILEA—F($R) BELT GUARD COMP.
2 161532-01 | *= | * 1 |[RILFF—EA) BELT GUARD (A)
3 [61532-02 | x| = 1 [RIEH—F(B) BELT GUARD (B)
4 [61532-03 | * | =* 1 | NILEF—F(C) BELT GUARD (C)
5 (61532-04 | * | = 2 (NI —F(D) BELT GUARD (D)
6 |28138 * | % 3 |NILEH—F(A)LE SCREW M6X1 L=10
7 |10599 * | % 3 | NIEHF—F(A)IETvi-—  |WASHER
8 (28138 * | * 2 NI —K(B)LE SCREW M6X1 L=10
9 |10599 * | % 2 | RN)IKMH—K(B)IETviv—  |WASHER
10 [28138 * | % 2 |RJLRH—F(C) ik SCREW M6X1 L=10
11 |10599 * | % 2 |RIEH—F(C)IETvi-4y— |WASHER
12 139159 ¥ | * 2 [ RNIMH—F(C) (AL SCREW M5X08 L=8
13 (16287 * | * 2 |NJLRH—F(C) (A)1IETwivy— |WASHER
14 (39159 x| * 1 |RJILMH—F(B) (A)1E SCREW M5X0.8 L=8
15 |16287 * | * 1 |NI+H—F(B) (A)IETvi v—|WASHER
16 |37288 * | * 3 | NJIMF—F(D)IE SCREW M4X0.7 L=5
17 31613 - * 1 |[BHBRa—FI57 CABLE CLAMP
18 [37288 - * 1 |a—F55071k SCREW M4X0.7 L=5
19 |17529- - % 1 |BRHBIXE SYNCHRONIZER SUPPORT
20 |37102 - * 2 |BRHBEFZEERESYE NUT M6X1

_44_..




SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273—-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560 e
E—mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.co jp./

tAa—S3 K&t
T273-0018 FEEMEH XET2-13-6
TEL: 047-420-3561, IPE=E : 050-3535-3491
FAX: 047-420-3560

E—mail: eigyo@seiko—sewing.co,jp

(EREX)

Parts No. PB98890 (0311)

Rev.3.1




	BBWP-8BL_8BL-BTFL_1
	BBWP-8BL_8BL-BTFL_2
	BBWP-8BL_8BL-BTFL_3
	BBWP-8BL_8BL-BTFL_4



